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ÉPIDÉMIOLOGIE 

• USA : 1.2 millions/an causant une morbidité substantielle

• Au Québec : 27000 cas de zona/an et 600 hospitalisations/an.

• 30% des gens auront un zona dans leur vie 

• L’incidence augmente partout dans le monde, cause non élucidée. 

• Probabilité de développer une névralgie post herpétique augmente avec l’âge.

• 7% chez les patients de 60-69 ans

• 18% chez les plus de 70 ans . 
• Helgason S, Petursson G, Gudmundsson S, Sigurdsson JA. Prevalence of postherpetic neuralgia after a first episode of herpes 

zoster: prospective study with long term follow up. BMJ 2000; 321:794.
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PRÉSENTATION CLINIQUE (VZV)

• Varicella-zoster virus (VZV) cause 2 maladies distinctes

• 1) Primo infection : varicelle (rash prurigineux) jeune âge

• infection légère en majorité

• Après la primo-infection VZV,  latence au niveau des ganglions sensitifs et 
autonomiques 

• 2) Réactivation : Zona



RÉACTIVATION

• Mécanismes de réactivation peu compris

• Réactivation de la forme latente  avec réplication du virus 

• Atteinte localisée au niveau d’un ganglion sensitif, d’un nerf + dermatome 
cutané associé

• Douleur radiculaire unilatérale + rash 

• Généralement limitée à un dermatome innervé par une seule racine ou un seul 
nerf crânien.



ZONA PRÉSENTATION CLINIQUE

• Douleur dans le dermatome atteint 48-72h avant l’apparition du rash

• rash maculopapulaire qui devient vésiculaire 

• Guérison cutanée en 2-3 semaines

• Atteinte thoracique (T4-T6 ),  cervicale et des nerfs trijumeau le + fréquent

• Incidence et sévérité augmentent avec l’âge
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latent virus to reactivate and multiply to cause HZ (Figure 2). 
He further postulated that this immunity to VZV decreases over 
time until it falls below a critical threshold, permitting latent 
VZV to reactivate, multiply, and spread, resulting in HZ. Hope-
Simpson [15] also proposed that subclinical VZV reinfection 

caused by exposure to varicella, as well as spontaneous 
ganglionic reactivations that are contained by host immunity 
to VZV before HZ can develop (contained reversions), both 
stimulate the host’s immunity to VZV, delaying its decline 
to levels permitting latent VZV to reactivate, replicate, and 
re-emerge as HZ. Finally, Hope-Simpson observed that second 
episodes of HZ were uncommon, and he hypothesized that the 
large amount of VZV produced during HZ boosted immunity 
to VZV, essentially immunizing against another episode of HZ 
[15]. This observation provided the paradigm for successful 
vaccination of older adults against HZ. Hope-Simpson’s seminal 
observations and hypotheses [15] have been confirmed by 
numerous investigators [18–25].

Host Immune Responses to Varicella-Zoster Virus

Primary VZV infection (varicella) induces VZV-specific 
antibodies and cell-mediated immune responses. Varicella-
zoster virus-specific antibodies are involved in protecting the 
host during re-exposure to the virus by contact with persons 
who have varicella or HZ, but they appear to have little impact 
on varicella severity, since  antibody immunodeficiency 
(eg, agammaglobulinemia) is not associated with severe 
varicella or second episodes of varicella [26,  27]. Levels of 
VZV-specific antibodies remain high with relatively little 

Figure 1. Classical herpes zoster in the left T4 dermatome. Note the concen-
tration of lesions in areas of the dermatome innervated by the posterior primary 
division and the lateral branch of the anterior primary division of the left T4 
spinal nerve. Source: Levin et al [2].
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Figure 2. During varicella, varicella-zoster virus (VZV) establishes life-long latency in neurons in sensory ganglia. Herpes zoster results when latent virus reactivates, multi-
plies in the ganglion, and spreads back down the sensory nerve. Varicella induces immunity to VZV that prevents reactivating virus from multiplying, thus preventing herpes 
zoster. This immunity decreases over time until it falls below a critical threshold, permitting reactivating VZV to multiply and cause herpes zoster. The age-related decline in 
VZV-specific immunity is slowed by periodic stimulation due to exogenous exposure to VZV from contact with varicella and by episodes of reactivation of latent VZV where 
host immunity inhibits virus multiplication before it can cause herpes zoster (contained reversions). Modified from R Edgar Hope-Simpson [15].
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Herpes Zoster
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appears after two to three days, with new 
lesions appearing over three to five days (Fig-
ure 1). Usually affecting a single, unilateral 
dermatome, maculopapular lesions appear 
proximally to distally, progressing to clear 
vesicles that become cloudy and eventually 
crust over in seven to 10 days. Lesions usually 
heal two to four weeks after onset, but scar-
ring and pigmentation changes are common.7

Most lesions develop between derma-
tomes T1 and L2, although the ophthal-
mic (first) division of the trigeminal nerve 
is affected in 15% of cases.9 Adjacent der-
matomes are affected in 20% of cases, and 
lesions occasionally cross the midline, espe-
cially on the back.9

Diagnosis
The diagnosis of herpes zoster is typically 
clinical. Although herpes zoster is difficult 
to identify during the prodrome, the appear-
ance of the typical exanthem aids in diag-
nosis. Testing is typically not needed, but it 
may be considered in patients with recur-
ring lesions that are suspicious for herpes 
simplex, or in those with suspected zoster 
sine herpete, in which the virus causes pain 

without lesions. Testing may also be consid-
ered in atypical presentations, such as the 
widely disseminated lesions that may occur 
in immunocompromised patients.7 Testing 
is also helpful in differentiating herpes zos-
ter from other vesicular dermatoses, such as 
contact dermatitis and dermatitis herpeti-
formis.2 Polymerase chain reaction testing 
of vesicle or other body fluids is preferred 
because of its high sensitivity and specific-
ity (95% and 100%, respectively) and short 
turnaround (typically one day).1,7

Management of Acute Herpes Zoster
Herpes zoster is treated with oral guanosine 
analogues (Table 11,10-13). These medications 
target VZV by relying on viral kinases for 
phosphorylation, which promotes incorpo-
ration into viral DNA, thus disrupting rep-
lication.1 Acyclovir is less expensive but has 
lower bioavailability and must be taken five 
times per day. Valacyclovir (Valtrex), a pro-
drug of acyclovir, is taken three times per 
day, as is famciclovir.10 Acyclovir is the only 
antiviral medication approved for the treat-
ment of herpes zoster in children. Patients 
with severe disease, especially those with 

Figure 1. Clinical features of herpes zoster. (A and B) Typical maculopapular lesions that progress to vesicles. (C and D) 
Although lesions are typically confined to only one dermatome, they often cross dermatomes in immunosuppressed 
patients. 
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NÉVRALGIE ASSOCIÉE AU ZONA

• 3 phases de douleur : 

• 1) Névralgie aiguë qui précède et accompagne l’éruption cutanée et qui peut persister 
jusqu’à 30 jours. 

• 2) Névralgie subaiguë douleur persistante malgré la guérison des lésions cutanées 
mais se résolvent < 3 mois. 

• 3) Névralgie post-herpétique réfère à la douleur persistante après 3 mois.  



NÉVRALGIES POST HERPÉTIQUE
PATHOPHYSIOLOGIE

• Inflammation hémorragique du nerf périphérique, de la racine dorsale et du 
ganglion dorsal.

• L’inflammation associée avec le zona produit de la fibrose et des changements 
structuraux au niveau des nerfs. 

• Activités spontanées des nerfs qui maintiennent la douleur malgré l’absence de 
dommage tissulaire actif. 

• Les changements qui contribuent à la douleur persistante inclue: 

• Hyperexcitabilité au niveau ganglionnaire

• Altération dans l’expression génique neuronale post infection



PATHOPHYSIOLOGIE

• Autopsies de patients avec douleur persistante :

• Atrophie au niveau de la corne dorsale

• Perte cellulaire, axonale et de myéline avec fibrose des ganglions sensitifs

• Perte axonale et de myéline marquée dans le nerf et au niveau de la racine sensitive



NÉVRALGIE POST HERPÉTIQUE

• Principale complication du zona (5% à 40% des patients )

• Douleur neuropathique importante accompagnée de dysesthésies plus de 90 
jours dans territoire atteint.

• Allodynie (90%) 

• Hyperesthésie.

• Prurit, démangeaisons

• Paresthésies



NÉVRALGIE POST HERPÉTIQUE

• Limite la qualité de vie des patients avec atteinte du sommeil et de l’humeur.

• Peut perdurer des mois, des années et devenir chronique (30% des patients 
avec névralgie post-herpétique)

• Douleur difficile à traiter souvent réfractaire aux traitements avec atteinte 
majeur du fonctionnement. 

• Importance de la prévention!!!  : antiviraux et vaccins



AUTRES COMPLICATIONS 

• Atteinte oculaire

• Surinfection bactérienne

• Complications neurologiques : encéphalite, paralysie, myélite transverse, 
guillain-barré,  ACV

• Atteinte disséminée cutanée et atteinte organique chez les immunosupprimés

• HZ est associé à une perte de > 60000 QoL années et 2.4 milliards $ en coûts 
médicaux et perte de productivité aux USA.



NÉVRALGIE POST HERPÉTIQUE 
FACTEURS DE RISQUE

• Les 3 majeurs facteurs de risque pour névralgie post-herpétique

• ● Âge >60 ans

• ● Douleur sévère et incapacitante avec le zona 

• ● Rash plus sévère et important



RÉCIDIVES

• Immunité diminue avec le temps

• 5% de récidives après un 1er épisode de zona et jusqu’à 12% chez les 
immunosupprimés. 

• Il est donc recommandé de recevoir le vaccin 12 mois après un zona



•Traitements Zona aigu 
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immunocompromise, should be treated with 
intravenous acyclovir.1 Although treatment 
of herpes zoster ideally should be started 
within 72 hours of the appearance of the 

rash,1,2,7 treatment is still warranted outside 
the 72-hour window if new skin lesions are 
developing or if ophthalmic or neurologic 
complications are present.7

Table 1. Pharmacologic Therapies for Acute Herpes Zoster

Agent Dosage (adult) Adverse effects Notes Cost*

Antivirals
Acyclovir 800 mg orally five times per 

day for seven days 
Diarrhea, 

encephalopathy, 
erythema multiforme, 
headache, malaise, 
nausea, Stevens-
Johnson syndrome, 
vomiting

Dosing adjustments required 
for immunocompromised 
patients (10 mg per kg 
intravenously every eight 
hours) and for patients with 
creatinine clearance ≤ 50 mL 
per minute per 1.73 m2 (0.83 
mL per second per m2)

Approved for use in children 
(10 mg per kg intravenously 
every eight hours)

$20 for 45 800-mg 
generic tablets

Famciclovir 500 mg orally three times 
per day for seven days 

Confusion, headache, 
nausea, Stevens-
Johnson syndrome

Dosing adjustment required 
for patients with creatinine 
clearance ≤ 60 mL per minute 
per 1.73 m2 (1.00 mL per 
second per m2)

$32 for 21 500-mg 
generic tablets 
($522 for brand 
name)

Valacyclovir 
(Valtrex)

1,000 mg orally three times 
per day for seven days

Similar to acyclovir Dosing adjustment required 
for patients with creatinine 
clearance ≤ 50 mL per minute 
per 1.73 m2 

$24 for 21 1,000-
mg generic 
tablets ($424 for 
brand name)

Adjunctive therapy
Corticosteroids 

(e.g., prednisone, 
prednisolone)

Prednisolone: 40 mg orally 
per day (days 1 to 6), 30 
mg per day (days 7 to 10), 
20 mg per day (days 11 to 
14), 10 mg per day (days 
15 to 18), 5 mg per day 
(days 19 to 21) 

Prednisone: 60 mg orally per 
day (days 1 to 7), 30 mg 
per day (days 8 to 14), 15 
mg per day (days 15 to 21)

Dyspepsia, nausea, 
vomiting

Associated with accelerated 
time to crusting and healing 
of lesions and resolution of 
pain; no benefit in preventing 
postherpetic neuralgia

Varies

Analgesics
Acetaminophen 325 to 1,000 mg orally 

every four to six hours as 
needed (maximum: 4,000 
mg per day)

Headache, 
hepatotoxicity, 
hypersensitivity, 
nausea, rash 

Infant and child dosage: 10 
to 15 mg per kg orally every 
four to six hours as needed 
(maximum: 4,000 mg per day)

$7 for 100 generic 
tablets 

Nonsteroidal anti-
inflammatory 
drugs (e.g., 
ibuprofen)

400 mg orally every four 
to six hours as needed 
(maximum: 2,400 mg 
per day)

Abdominal discomfort, 
dyspepsia, 
gastrointestinal 
bleeding and 
perforation, myocardial 
infarction, nausea

Infant and child dosage (six 
months and older): 5 to 10 mg 
per kg orally every six to eight 
hours as needed (maximum: 
2,400 mg per day)

$7 for 100 generic 
tablets

*—Estimated retail cost for one treatment course based on information obtained at http://www.goodrx.com and http://www.walgreens.com 
(accessed April 4, 2017).

Information from references 1, and 10 through 13.

Herpes Zoster and Postherpetic Neuralgia: Prevention and 
Management 
AARON SAGUIL, MD, MPH; SHAWN KANE, MD; and MICHAEL 
MERCADO, MD, F. Edward Hébert School
of Medicine, Uniformed Services University of the Health Sciences, 
Bethesda, Maryland

Débuter le plus vite 
possible les antiviraux
Idéalement < 72h 
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immunocompromise, should be treated with 
intravenous acyclovir.1 Although treatment 
of herpes zoster ideally should be started 
within 72 hours of the appearance of the 

rash,1,2,7 treatment is still warranted outside 
the 72-hour window if new skin lesions are 
developing or if ophthalmic or neurologic 
complications are present.7

Table 1. Pharmacologic Therapies for Acute Herpes Zoster

Agent Dosage (adult) Adverse effects Notes Cost*

Antivirals
Acyclovir 800 mg orally five times per 

day for seven days 
Diarrhea, 

encephalopathy, 
erythema multiforme, 
headache, malaise, 
nausea, Stevens-
Johnson syndrome, 
vomiting

Dosing adjustments required 
for immunocompromised 
patients (10 mg per kg 
intravenously every eight 
hours) and for patients with 
creatinine clearance ≤ 50 mL 
per minute per 1.73 m2 (0.83 
mL per second per m2)

Approved for use in children 
(10 mg per kg intravenously 
every eight hours)

$20 for 45 800-mg 
generic tablets

Famciclovir 500 mg orally three times 
per day for seven days 

Confusion, headache, 
nausea, Stevens-
Johnson syndrome

Dosing adjustment required 
for patients with creatinine 
clearance ≤ 60 mL per minute 
per 1.73 m2 (1.00 mL per 
second per m2)

$32 for 21 500-mg 
generic tablets 
($522 for brand 
name)

Valacyclovir 
(Valtrex)

1,000 mg orally three times 
per day for seven days

Similar to acyclovir Dosing adjustment required 
for patients with creatinine 
clearance ≤ 50 mL per minute 
per 1.73 m2 

$24 for 21 1,000-
mg generic 
tablets ($424 for 
brand name)

Adjunctive therapy
Corticosteroids 

(e.g., prednisone, 
prednisolone)

Prednisolone: 40 mg orally 
per day (days 1 to 6), 30 
mg per day (days 7 to 10), 
20 mg per day (days 11 to 
14), 10 mg per day (days 
15 to 18), 5 mg per day 
(days 19 to 21) 

Prednisone: 60 mg orally per 
day (days 1 to 7), 30 mg 
per day (days 8 to 14), 15 
mg per day (days 15 to 21)

Dyspepsia, nausea, 
vomiting

Associated with accelerated 
time to crusting and healing 
of lesions and resolution of 
pain; no benefit in preventing 
postherpetic neuralgia

Varies

Analgesics
Acetaminophen 325 to 1,000 mg orally 

every four to six hours as 
needed (maximum: 4,000 
mg per day)

Headache, 
hepatotoxicity, 
hypersensitivity, 
nausea, rash 

Infant and child dosage: 10 
to 15 mg per kg orally every 
four to six hours as needed 
(maximum: 4,000 mg per day)

$7 for 100 generic 
tablets 

Nonsteroidal anti-
inflammatory 
drugs (e.g., 
ibuprofen)

400 mg orally every four 
to six hours as needed 
(maximum: 2,400 mg 
per day)

Abdominal discomfort, 
dyspepsia, 
gastrointestinal 
bleeding and 
perforation, myocardial 
infarction, nausea

Infant and child dosage (six 
months and older): 5 to 10 mg 
per kg orally every six to eight 
hours as needed (maximum: 
2,400 mg per day)

$7 for 100 generic 
tablets

*—Estimated retail cost for one treatment course based on information obtained at http://www.goodrx.com and http://www.walgreens.com 
(accessed April 4, 2017).

Information from references 1, and 10 through 13.

Herpes Zoster and Postherpetic Neuralgia: Prevention and Management 
AARON SAGUIL, MD, MPH; SHAWN KANE, MD; and MICHAEL MERCADO, MD, F. Edward Hébert School
of Medicine, Uniformed Services University of the Health Sciences, Bethesda, Maryland

Débuter le plus vite 
possible les antiviraux
Idéalement < 72h 
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In patients with psoriasis, treatment with infliximab and etanercept increased the risk
for HZ with an OR of 2.43 and 1.65, respectively [88].

JAK inhibitors bear an increased risk for HZ reactivation. Upadacitinib is an oral Janus
kinase (JAK) inhibitor approved for rheumatoid arthritis. The incidence rate of HZ was 3.0
(2.6 to 3.5) for 15 mg upadacitinib and 5.3 (4.5 to 6.2) for the doubled dosage [89].

8. Medical Treatment

The standard therapy of HZ is acyclovir (ACV) and its prodrug valacyclovir or brivu-
dine (Table 1). Oral valacyclovir offers the advantage of a three- to fivefold increase in
acyclovir bioavailability [90]. ACV and valacyclovir are processed to nucleoside analogues,
which specifically block viral DNA replication in affected cells. Mutations in the viral
thymidine kinase and/or DNA polymerase are responsible for ACV resistance [91].

Table 1. Medical treatment of HZ.

Drug Dosage Remarks

Acyclovir Adults: 5 ⇥ 800 mg/day p.o. Limited bioavailability

3 ⇥ 500 mg/day i.v. In uncomplicated HZ

3–5 ⇥ 10 mg/kg/day In severe HZ, in case
of immunosuppression

for 10 day, usually 5–7 days

Children: 3 ⇥ 10 mg/kg/day Maximum daily dosage 2,5 g

Brivudin Adults: 125 mg once a day p.o. For 5 days.

Valaciclovir Adults: 3 ⇥ 1000 mg/day p.o. For 7 days

Famciclovir Adults: 3 ⇥ 250–500 mg/day 2nd line in ACV-resistant patients

A rare adverse event of ACV and other antiviral medications therapy is renal toxicity.
In patients with renal impairment a dose reduction may be necessary. Only brivudin has
no renal toxicity. An absolute contraindication for brivudine, however, is any treatment
with 5-fluorouracil or other 5-fluoropyrimidine compounds within the last 4 weeks [43].

In case of ACV-resistant HZ, famciclovir is an alternative. Valganciclovir is a valine
ester prodrug of gancyclovir that is orally administrable, and it has recently shown activity
against VZV [92].

Helicase-primase inhibitors (HPIs) such as amenamevir inhibit the progression of
the replication fork, an initial step in DNA synthesis to separate the double strand into
two single strands. Amenamevir is the first compound of this new class and has received
approval for HZ treatment in Japan [93].

Prevention of VZV reactivation is of particular importance in patients with immuno-
suppression. In a retrospective trial among 45 US transplant centers, 2 ⇥ 400 mg ACV/d
was the most common dose used for HZ prevention, but low-dose famcilovir seems to be
effective as well [94].

Ethanol extract of Elaeocarpus sylvestris var. ellipticus ES has been reported to inhibit the
expression of VZV replication-related genes and cell death due to viral infection in vitro. It
also reduces peripheral and central inflammatory pain [95]. ES16001 is a tablet consisting
of 50% ethanol extract of ES (Genencell Co. Ltd., Yongin, Gyeonggi-do, Korea), which
seems to have a potential for protection against reactivation of VZV virus, but further
investigations are needed [96].

9. Vaccination

HZ vaccines aim to prevent activation of HZ and the development of PHN. Currently,
two HZ vaccines are available for healthy older adults, a live attenuated VZV vaccine
(Zostavax; Merck, Kenilworth, NJ, USA) and a recombinant adjuvanted VZV glycoprotein
E subunit vaccine (Shingrix, GlaxoSmithKline, London, UK). Live attenuated vaccine had

Review
Herpes zoster: A Review of Clinical Manifestations and Management 
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immunocompromise, should be treated with 
intravenous acyclovir.1 Although treatment 
of herpes zoster ideally should be started 
within 72 hours of the appearance of the 

rash,1,2,7 treatment is still warranted outside 
the 72-hour window if new skin lesions are 
developing or if ophthalmic or neurologic 
complications are present.7

Table 1. Pharmacologic Therapies for Acute Herpes Zoster

Agent Dosage (adult) Adverse effects Notes Cost*

Antivirals
Acyclovir 800 mg orally five times per 

day for seven days 
Diarrhea, 

encephalopathy, 
erythema multiforme, 
headache, malaise, 
nausea, Stevens-
Johnson syndrome, 
vomiting

Dosing adjustments required 
for immunocompromised 
patients (10 mg per kg 
intravenously every eight 
hours) and for patients with 
creatinine clearance ≤ 50 mL 
per minute per 1.73 m2 (0.83 
mL per second per m2)

Approved for use in children 
(10 mg per kg intravenously 
every eight hours)

$20 for 45 800-mg 
generic tablets

Famciclovir 500 mg orally three times 
per day for seven days 

Confusion, headache, 
nausea, Stevens-
Johnson syndrome

Dosing adjustment required 
for patients with creatinine 
clearance ≤ 60 mL per minute 
per 1.73 m2 (1.00 mL per 
second per m2)

$32 for 21 500-mg 
generic tablets 
($522 for brand 
name)

Valacyclovir 
(Valtrex)

1,000 mg orally three times 
per day for seven days

Similar to acyclovir Dosing adjustment required 
for patients with creatinine 
clearance ≤ 50 mL per minute 
per 1.73 m2 

$24 for 21 1,000-
mg generic 
tablets ($424 for 
brand name)

Adjunctive therapy
Corticosteroids 

(e.g., prednisone, 
prednisolone)

Prednisolone: 40 mg orally 
per day (days 1 to 6), 30 
mg per day (days 7 to 10), 
20 mg per day (days 11 to 
14), 10 mg per day (days 
15 to 18), 5 mg per day 
(days 19 to 21) 

Prednisone: 60 mg orally per 
day (days 1 to 7), 30 mg 
per day (days 8 to 14), 15 
mg per day (days 15 to 21)

Dyspepsia, nausea, 
vomiting

Associated with accelerated 
time to crusting and healing 
of lesions and resolution of 
pain; no benefit in preventing 
postherpetic neuralgia

Varies

Analgesics
Acetaminophen 325 to 1,000 mg orally 

every four to six hours as 
needed (maximum: 4,000 
mg per day)

Headache, 
hepatotoxicity, 
hypersensitivity, 
nausea, rash 

Infant and child dosage: 10 
to 15 mg per kg orally every 
four to six hours as needed 
(maximum: 4,000 mg per day)

$7 for 100 generic 
tablets 

Nonsteroidal anti-
inflammatory 
drugs (e.g., 
ibuprofen)

400 mg orally every four 
to six hours as needed 
(maximum: 2,400 mg 
per day)

Abdominal discomfort, 
dyspepsia, 
gastrointestinal 
bleeding and 
perforation, myocardial 
infarction, nausea

Infant and child dosage (six 
months and older): 5 to 10 mg 
per kg orally every six to eight 
hours as needed (maximum: 
2,400 mg per day)

$7 for 100 generic 
tablets

*—Estimated retail cost for one treatment course based on information obtained at http://www.goodrx.com and http://www.walgreens.com 
(accessed April 4, 2017).

Information from references 1, and 10 through 13.

Herpes Zoster and Postherpetic Neuralgia: Prevention and Management 
AARON SAGUIL, MD, MPH; SHAWN KANE, MD; and MICHAEL MERCADO, MD, F. Edward Hébert School
of Medicine, Uniformed Services University of the Health Sciences, Bethesda, Maryland



•Traitements névralgie 
post-herpétique 
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* "Contraindication or inadequate response" includes patients who are unable to tolerate the 
medication, those who report partial relief after a trial of at least one month, and those who
otherwise prefer an alternative option.
¶ "Add or switch" selection depends on whether initial agent provided partial versus no relief, 
the risk of adverse effects due to medication interactions from adding another agent, and 
patient/clinician preferences. Refer to the UpToDate topic for additional details.
Δ Not useful for patients with trigeminal region or other cranial pain.
◊ Opioids are generally reserved for short-term use in patients with intractable pain during the 
initial titration of other medications. The risks and benefits of using of opioid analgesic
medications in this setting should be discussed with the patient before starting.
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Acyclovir decreases the time during which 
new lesions occur by 12 hours and the time 
to full crusting by two days, while decreasing 
pain severity.14 Valacyclovir and famciclovir 
have similar effects.15,16 The use of antiviral 
medications does not reduce the incidence of 
postherpetic neuralgia.17

Glucocorticoids are an adjunct to anti-
viral therapy; they reduce acute pain and 
promote early healing.12,13 Glucocorticoids 
do not reduce the incidence of postherpetic 
neuralgia18 and should not be used without 
antivirals. Treatment of acute pain depends 
on its severity and impact.19 Mild to moder-
ate pain may be controlled with acetamino-
phen or nonsteroidal anti-inflammatory 
agents. Severe cases may require opioids, 
although such prescriptions should follow 
established guidelines.7,20-22 Anticonvul-
sants, tricyclic antidepressants, or nerve 
blocks may be considered for patients with 
suboptimal pain control.7,21,23-26

Postherpetic Neuralgia
Postherpetic neuralgia, the most common 
complication of herpes zoster, is defined as 
pain in a dermatomal distribution that is 
sustained for at least 90 days after the rash. It 

occurs in approximately 20% of patients with 
herpes zoster,27,28 and 80% of cases occur in 
patients 50 years or older.29 Pain is described 
as burning or electric shock–like and may be 
associated with allodynia or hyperalgesia.27 
Postherpetic neuralgia is caused by nerve 
damage secondary to an inflammatory 
response induced by viral replication within 
a nerve.27,30 Risk factors include older age, 
severe prodrome or rash, severe acute zoster 
pain, ophthalmic involvement, immuno-
suppression, and chronic conditions such as 
diabetes mellitus and lupus.2,31-33 Pain from 
postherpetic neuralgia is often debilitat-
ing and affects physical functioning, psy-
chological well-being, and quality of life.34 
Pain-management strategies should focus on 
symptom control. Although some patients 
have complete resolution of symptoms at 
several years, others continue medications 
indefinitely 27,35 (Table 2 11,27,36,37).

TOPICAL TREATMENTS

There are two topical preparations approved 
for management of postherpetic neural-
gia. The lidocaine 5% patch has a favorable 
adverse effect profile and is considered first-
line therapy despite limited evidence of effec-

Table 2. Pharmacologic Therapies for Postherpetic Neuralgia 

Agent Dosage (adult) Adverse effects Notes Cost*

Topical treatments
Capsaicin 

0.075% 
cream

Four applications 
per day

Erythema, pain on 
application, rash

Avoid contact with eyes and mucous membranes; 
8% patch available for application by trained 
clinicians every three months 

$18 for 2-oz tube 
(over the counter)

Lidocaine 
5% patch

Up to three 
patches per day 

Blisters, local 
erythema, rash

Avoid in patients with allergy to amide local 
anesthetics

$219 for 90 generic 
patches 

Systemic treatments
Amitriptyline Initial dose of 10 

to 25 mg orally 
at bedtime, then 
increase by 10 to 
25 mg per week 
to target of 75 to 
150 mg per day

Blurred vision, 
constipation, 
dry mouth, 
sedation, urinary 
retention, weight 
gain

Taper gradually when discontinuing therapy; use 
caution in older adults; avoid in patients with 
cardiac arrhythmias, glaucoma, seizure disorder, 
or suicide risk; avoid concomitant use of 
tramadol, selective serotonin reuptake inhibitors, 
and serotonin-norepinephrine reuptake 
inhibitors (risk of serotonin syndrome)

$4 for 30 75-mg 
generic tablets 

Gabapentin 
(Neurontin)

300 to 600 mg 
orally three times 
per day

Dizziness, 
peripheral 
edema, sedation, 
weight gain

Taper dose over seven days when discontinuing 
therapy; dosing adjustment required for 
patients with creatinine clearance ≤ 60 mL per 
minute per 1.73 m2 (1.00 mL per second per m2)

$13 for 90 300-mg 
generic capsules 
($406 for brand 
name)

Pregabalin 
(Lyrica)

150 to 300 mg 
orally per day 
in two or three 
divided doses

Dizziness, 
peripheral 
edema, sedation, 
weight gain

Taper dose over seven days when discontinuing 
therapy; dosing adjustment required for 
patients with creatinine clearance ≤ 60 mL per 
minute per 1.73 m2 

$395 for 60 75-mg 
brand name 
capsules (generic 
not available)

*—Estimated retail price based on information obtained at http://www.goodrx.com and http://www.walgreens.com (accessed April 4, 2017).

Information from references 11, 27, 36, and 37.
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of Medicine, Uniformed Services University of the Health Sciences, Bethesda, Maryland



OPIACÉS

• Utilisation lors zona aigu si autres modalités de traitements non efficaces 

• Courte période

• Pas d’indication pour le traitement de la névralgie post-herpétique

• Condition chronique

• Risques surpassent les bénéfices

• Petite période lors d’ajustements doses agents systémiques.
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tiveness. Although one systematic review 
demonstrated improved pain,38 a Cochrane 
review of six randomized controlled trials 
(RCTs) concluded the evidence supporting 
its use is lacking.39

Capsaicin is also an option for pain relief. 
A meta-analysis of four RCTs with 1,272 
patients concluded that capsaicin 8% patches 
applied for 30 to 90 minutes provided greater 
pain relief than low-concentration topical 
capsaicin after 12 weeks (number needed 
to treat [NNT] = 7; 95% confidence inter-
val [CI], 5 to 15).40 However, the 8% patch 
is irritating and likely to cause pain when 
applied. A trained clinician should pretreat 
the application site with topical anesthetic 
before affixing the patch.28 Lower-potency 
capsaicin cream (0.075%) has also been used 
to treat postherpetic neuralgia, although a 
Cochrane review concluded that there was 
insufficient evidence to recommend its use.41

SYSTEMIC TREATMENTS

The anticonvulsants gabapentin (Neuron-
tin) and pregabalin (Lyrica) are approved for 
treatment of postherpetic neuralgia. Several 
meta-analyses have shown that gabapentin 
(1,800 to 3,600 mg per day; NNT = 8; 95% 
CI, 5 to 14) and pregabalin (600 mg per day; 

NNT = 4; 95% CI, 3 to 9) were more effec-
tive than placebo in achieving 50% reduc-
tion in pain.42 Despite their effectiveness, 
the time needed to titrate these agents to 
an effective dose (up to 10 weeks) and their 
adverse effects (e.g., somnolence) may limit 
their use.43

Tricyclic antidepressants are also effec-
tive in treating postherpetic neuralgia. A 
meta-analysis of four RCTs comparing ami-
triptyline, nortriptyline (Pamelor), and desip-
ramine with placebo estimated an NNT of 3 
(95% CI, 2 to 4) to achieve meaningful pain 
relief.44 A Cochrane review found no dif-
ferences in pain relief among the tricyclic 
antidepressants after four weeks, but all 
were superior to placebo.26 Up to one-fourth 
of patients taking tricyclic antidepressants 
discontinue treatment because of adverse 
effects such as confusion, sedation, urinary 
retention, and cardiotoxicity.26,28

Opioids are considered third-line treat-
ment for postherpetic neuralgia. A Cochrane 
review concluded that the benefit of opioids 
for neuropathic pain is uncertain because of 
a lack of unbiased evidence.45 Two systematic 
reviews found that tramadol provided signif-
icant pain relief in patients with postherpetic 
neuralgia (NNT = 4 or 5).44,46

SORT: KEY RECOMMENDATIONS FOR PRACTICE

Clinical recommendation
Evidence 
rating References

Although herpes zoster typically is diagnosed clinically, if laboratory confirmation is needed, polymerase chain 
reaction testing of vesicle or other fluids is preferred for diagnosis because of its high sensitivity (95%) and 
specificity (100%).

C 7

Acyclovir, valacyclovir (Valtrex), and famciclovir are effective treatments for herpes zoster and ideally should 
be started within 72 hours of the appearance of the rash to decrease the duration of symptoms and severity 
of pain.

B 1, 2, 7, 
14-16

Capsaicin 8% patches, applied for 30 to 90 minutes, provide effective pain relief for patients with 
postherpetic neuralgia.

A 40

Gabapentin (Neurontin) and pregabalin (Lyrica) can be used for treatment of postherpetic neuralgia. A 42

Amitriptyline, nortriptyline (Pamelor), and desipramine can be used for pain relief in patients with 
postherpetic neuralgia (number needed to treat = 3; 95% confidence interval, 2 to 4).

A 26, 44

The varicella zoster virus vaccine (Zostavax) should be given to patients 60 years and older, but it is 
contraindicated in those who are immunosuppressed, have human immunodeficiency virus infection and 
CD4 lymphocyte counts less than 200 per mm3 (0.20 × 109 per L), are undergoing cancer treatment, or who 
have cancer affecting the bones or lymphatic system.

A 48, 50, 51

A = consistent, good-quality patient-oriented evidence; B = inconsistent or limited-quality patient-oriented evidence; C = consensus, disease-oriented 
evidence, usual practice, expert opinion, or case series. For information about the SORT evidence rating system, go to http://www.aafp.org/afpsort.
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TRAITEMENTS PHARMACOLOGIQUES

• Crèmes topiques

• Lidocaine 5% ou 10% app locale q4h 

• Kétamine 2% + amitriptyline 5% app locale q4h 

• Capsaicine

• Crème 0,075% app locale 3 à 5x/jour

• Patches 8%



TRAITEMENTS PHARMACOLOGIQUES

• Antidépresseurs tricycliques 

• Amitriptyline 10 mg HS ad 50mg à 150 mg

• Desipramine 25 mg HS ad 150 mg

• Nortriptyline 10 mg HS ad 150 mg 

• Antiépileptiques

• Prégabaline 75 mg BID ad 300 mg BID

• Gabapentin 300 mg DIE ad 300 TID-600mg TID

• Titrer plus lentement pour les personnes âgées



TRAITEMENTS PHARMACOLOGIQUES

• ISRN 

• Duloxetine 60-120 mg die (initier 30 mg die)

• Venlafaxine 150-225 mg die (initier à 75 mg die )

• Opiacés 

• Petite période lors d’ajustement et titration autres agents 



TRAITEMENTS PHARMACOLOGIQUES

• Ajuster traitement selon patient

• Individualiser le traitement

• Plusieurs agents en concomitance seront souvent nécessaires. 

• Comorbidités : trouble du sommeil, trouble de l’humeur, dépression

• Profil d’effets secondaires de chacun des médicaments 



TRAITEMENTS NON 
PHARMACOLOGIQUES 

• Acupuncture

• TENS

• Psychothérapie

• Méditation pleine conscience

• Hypnose



TECHNIQUES INTERVENTIONELLES

Intervention Strength of evidence

1. Intrathecal methylprednisolone Very low

2. Intercostal nerve chemical neurolysis Low

3. Epidural steroid injection Low

4. Pulsed RFA for intercostal nerve and 
dorsal root ganglion

Moderate

5. Paravertebral steroid injection and 
chemical neurolysis

Low

6. Stellate ganglion blocks and RFA Moderate

7. Spinal cord stimulation Low

Table 7
Strength of evidence

Definitions of grades of evidence:

J Cutan Aesthet Surg. 2020 Oct-Dec; 13(4): 265–274. PMCID: PMC8061658 doi: 10.4103/JCAS.JCAS_45_20: 10.4103/JCAS.JCAS_45_20 



TECHNIQUES INTERVENTIONNELLES
CLINIQUE DE DOULEUR ACTUELLE

• Zona thoracique : 

• Bloc des nerfs intercostaux, RF pulsée, cryothérapie 

• Zona cervical : 

• Bloc cervical superficiel, bloc stellaire

• Zona trigéminé : 

• Bloc n. supra-orbitaire, RF et cryothérapie

• Bloc stellaire peut être tenté

• Bloc n. mandibulaire

• Bloc sphéno-palatin



PÉRIDURALE STÉROÏDES

• Avons longtemps pensé que les péridurales  pouvaient  diminuer le risque de 
développer une névralgie post herpétiques si effectuées en aigu. 

• Dernières études avec des centaines de patients : pas de différences dans 
l’incidence de névralgie post herpétique. 

Effect of Epidural Block in the Incidence of Postherpetic Neuralgia: A Population-Based Matched-Cohort Study
Jong-Yeop Kim1,2,*, Jee-Young Hong1,*, Inseok Ko1, Minhye Chang3, Chi-Bum In2,3 

J Cutan Aesthet Surg. 2020 Oct-Dec; 13(4): 265–274. PMCID: PMC8061658 doi: 10.4103/JCAS.JCAS_45_20: 10.4103/JCAS.JCAS_45_20 



VACCINATION

• Diminue les risques de développer un Zona

• Diminue de 90% les risques de développer une névralgie post herpétique

• Recommandé aux adultes de plus de 50 ans

• Recommandé aux adultes immunosupprimés de plus de 18 ans

• Recommandé d’attendre 12 mois après un épisode de Zona 
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DEVELOPMENT AND EFFICACY OF CURRENTLY 
LICENSED ZOSTER VACCINES

Hope-Simpson’s [15] seminal observations and hypotheses, 
and the development and evaluation by Takahashi and his col-
leagues of the live attenuated Oka vaccine strain of VZV (vOka) 
varicella vaccine [18, 25, 92], have led to the development and 
widespread deployment of safe and effective vaccines against 
both varicella and HZ.

There are currently 2 licensed zoster vaccines, a live vaccine 
(zoster vaccine live [ZVL]) based on the attenuated vOka and a 
recombinant vaccine (recombinant zoster vaccine [RZV]) based 
on the VZV glycoprotein E (gE) (Table 1). In 2006, the Advisory 
Committee on Immunization Practices (ACIP) recommended 
routine administration of ZVL (ZOSTAVAX; Merck) to adults 
≥60 yoa for the prevention of HZ and its complications, par-
ticularly PHN. However, the superior efficacy of RZV led to its 
preferred recommendation for immunocompetent adults ≥50 
yoa by the ACIP in 2018 [90].

The Challenge of Vaccinating Against Herpes Zoster

Most vaccines, including varicella vaccine, are administered 
to susceptible persons before infection by the pathogen. These 
vaccines induce immunity that prevents primary infection 
and/or disease. In contrast, vaccination against HZ is directed 
at persons who have previously been infected with VZV and 
have solid immunity against varicella, but harbor latent VZV 
that can reactivate and cause HZ [18, 91]. To be effective, zoster 

vaccine must function as a “therapeutic vaccine” and induce a 
more potent immune response to prevent reactivation of latent 
VZV in a person already infected who has pre-existing immu-
nity to VZV.

Live-Attenuated Oka/Merck Zoster Vaccine (ZVL)

The Oka strain of VZV was isolated from a healthy Japanese 
child with varicella and attenuated by serial passage at 34°C in 
human and guinea pig cells by Takahashi and his colleagues 
[18, 92–94] to produce the live-attenuated Oka vaccine strain of 
VZV (vOka), which is temperature sensitive. Clinical studies in 
Japan and subsequently in the United States demonstrated the 
safety, immunogenicity, and clinical efficacy of vOka in immu-
nocompetent and immunocompromised children and adults 
[37, 95–107]. This led to licensure of live-attenuated vOka vari-
cella vaccine (VVL) in the United States in 1995 and, eventually, 
to Centers for Disease Control and Prevention (CDC) recom-
mendation of a routine 2-dose schedule of childhood VVL vac-
cination in 2007 [25, 108]. Consequently, >90% of healthy US 
children are now vaccinated, and the incidence of varicella and 
the number of varicella deaths have decreased by >90% [25, 49, 
109–111].

These results set the stage for initiation of a large clinical 
trial, Department of Veterans Affairs (VA) Cooperative Study 
number 403: The Shingles Prevention Study (SPS), to test Hope-
Simpson’s [15] hypothesis that boosting declining VZV CMI in 
older adults by vaccination would protect them from HZ and its 

Table 1. Herpes Zoster Vaccines Licensed in the United States

Characteristic ZOSTAVAX (Zoster Vaccine Live; Merck) SHINGRIX (Recombinant Zoster Vaccine; GlaxoSmithKline)

Vaccine type Live-attenuated VZV (Oka/Merck); ≥19 400 PFU Recombinant VZV gE, adjuvanted
Vaccine composition Two components:  

1. lyophilized vaccine  
2. sterile diluent

Two components:  
1. lyophilized gE antigen  
2. AS01B adjuvant suspension

Storage −50°C to −15°C +2°C to +8°C
Shelf life 18 months from the date of manufacture of the final filled 

container when stored at ≤ −15°C
36 months from the date of manufacture when stored at +2°C 

to +8°C
Dosage and adminis-

tration
1 dose SQ in deltoid region of upper arm; 0.65 mL/dose 2 doses IM in deltoid region of the upper arm, 2 to 6 months 

apart; 0.5 mL/dose
Reactogenicity Low High
Overall efficacy against 

incidence of HZ
51.3% 97.2%

Overall efficacy against 
incidence of PHN

66.5% 91.2%

Persistence of protec-
tion against HZ

Up to 8 years ≥10 years (studied up to 10 years)

FDA approval May 25, 2006 for adults aged ≥60 yoa;  
March 24, 2011 for adults aged 50–59 yoa

October 20, 2017 for adults aged ≥50 yoa
July 23, 2021 for adults ≥18 yoa who are or will be at increased 

risk of HZ due to immunodeficiency or immunosuppression 
caused by known disease or therapy

ACIP recommendations For use in immunocompetent adults aged ≥60 years (1) For use in immunocompetent adults aged ≥50 yoa; (2) For 
use in immunocompetent adults aged ≥50 yoa who previ-
ously received ZOSTAVAX; (3) Preferred over ZOSTAVAX. 
Should wait at least 8 weeks if previously administered 
ZOSTAVAX.

Abbreviations: ACIP, Advisory Committee on Immunization Practices; FDA, US Food and Drug Administration; gE, glycoprotein E; HZ, herpes zoster; IM, intramuscular; PFU, plaque-forming 
units; PHN, postherpetic neuralgia; SQ, subcutaneous; VZV, varicella-zoster virus; yoa, years of age.

Herpes Zoster Vaccines 
Ruth Harbecke,1,2 Jeffrey I. Cohen,3 and Michael N. Oxman1,2,4 



CONCLUSION 

• Prévention!!! Prévention !!!

• Syndrome douloureux chronique souvent réfractaire aux traitements avec 
atteinte fonctionnement significative et impact sociétaire.

• Vaccination chez tous les patients de plus de 50 ans et chez les 
immunosupprimés de plus de 18 ans. 

• Antiviraux le plus vite possible (idéalement < 72h d’apparition du rash)

• Analgésie multimodale 

• Clinique de douleur si NPH réfractaire malgré analgésie 
orale/topique/combinaison RX



•Questions ???



ÉTUDES EN COURS

STUDY PROTOCOL Open Access

Effect of duloxetine premedication for
postherpetic neuralgia within 72 h of
herpes zoster reactivation [PROCESS]: a
study protocol for a randomized controlled
trial
Zheng Chen1†, Niti Shrestha1†, Chunmei Zhao1†, Bifa Fan2*† and Fang Luo1*†

Abstract

Background: Postherpetic neuralgia (PHN) is the most common complication attributed to herpes zoster, which
involves the reactivation of residual varicella zoster virus. It has been reported previously that pre-emptive
amitriptyline following acute herpes zoster has shown latent positive effects in the prevention of PHN. In this study,
by interfering with the same targets, norepinephrine and serotonin, we aim to evaluate whether pre-emptive
duloxetine may proactively prevent PHN development.

Methods: This is a nationwide multicentric, randomized, open-label, blinded-endpoint study that will recruit 750
participants from 18 primary centres in China. Patients aged more than 50 years who are diagnosed with
uncomplicated HZ, present with vesicles within 72 h of their emergence, and have an average pain score of at least
40/100 mm on a visual analogue scale (VAS, 0 mm = no pain, 100 mm =worst possible pain, at opposite ends of a
100-mm line) will be recruited for this study. Participants will be randomized into a duloxetine arm and a control
arm. Participants allocated to the duloxetine arm will be given antivirals, analgesics and duloxetine, while those
allocated to the control arm will receive antivirals and analgesics but no duloxetine. The primary outcome of this
study is preventive efficacy against PHN, which will be evaluated based on a 100 mm VAS. Any pain scores other
than 0 mm on the VAS 12 weeks after HZ onset will be defined as PHN. The secondary outcomes will consist of the
average weekly VAS score, the average weekly consumption of each analgesic, weekly feature of the pain, patients’
quality of life based on the 12-item Short-Form Health Survey, Patient Global Impression of Change Scale, sleep
quality as evaluated by the Pittsburgh Sleep Quality Index and adverse events during the study period.

(Continued on next page)

© The Author(s). 2020 Open Access This article is licensed under a Creative Commons Attribution 4.0 International License,
which permits use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give
appropriate credit to the original author(s) and the source, provide a link to the Creative Commons licence, and indicate if
changes were made. The images or other third party material in this article are included in the article's Creative Commons
licence, unless indicated otherwise in a credit line to the material. If material is not included in the article's Creative Commons
licence and your intended use is not permitted by statutory regulation or exceeds the permitted use, you will need to obtain
permission directly from the copyright holder. To view a copy of this licence, visit http://creativecommons.org/licenses/by/4.0/.
The Creative Commons Public Domain Dedication waiver (http://creativecommons.org/publicdomain/zero/1.0/) applies to the
data made available in this article, unless otherwise stated in a credit line to the data.

* Correspondence: fbf1616@yeah.net; 13611326978@163.com
†Zheng Chen, Niti Shrestha and Chunmei Zhao are authors contributed
equally to this work and should be considered co-first authors. Bifa Fan and
Fang Luo contributed equally in designing this project.
2National Pain Management and Research Center, China-Japan Friendship
Hospital, Beijing, China
1Department of Pain Management, Beijing Tiantan Hospital, Capital Medical
University, Beijing, China

Chen et al. Trials         (2020) 21:1012 
https://doi.org/10.1186/s13063-020-04919-6



R E V I E W

Efficacy and Safety of Pulsed Radiofrequency in 
Herpes Zoster Related Trigeminal Neuralgia: 
A Systematic Review and Meta-Analysis
Chenhui Wang 1, Zhi Dou 2, Mengwei Yan 3, Baoguo Wang1

1Department of Anesthesiology, Sanbo Brain Hospital, Capital Medical University, Beijing, People’s Republic of China; 2Department of Pain 
Management, Xuanwu Hospital, Capital Medical University, Beijing, People’s Republic of China; 3Department of Pulmonary and Critical Care Medicine, 
Center of Respiratory Medicine, China-Japan Friendship Hospital, Capital Medical University, Beijing, People’s Republic of China

Correspondence: Baoguo Wang, Department of Anesthesiology, Sanbo Brain Hospital, Capital Medical University, No. 50 Yikesong Street, Haidian 
District, Beijing, 100095, People’s Republic of China, Tel/Fax +86 10 6285 6766, Email wangbg@ccmu.edu.cn 

Purpose: Pulsed radiofrequency (PRF) is a neuromodulation technique for neuropathic pain. However, the effects of PRF on zoster- 
related trigeminal neuralgia (TN) remain unclear. The purpose of this meta-analysis is to investigate the efficacy and safety of PRF in 
the management of zoster-related TN.
Patients and Methods: We searched PubMed, Embase, Cochrane Library, Chinese Biomedical Database (CBM), Chinese National 
Knowledge Infrastructure (CNKI), and Wanfang for randomized controlled trials from their inception to August 2022. The primary 
clinical outcomes included pain intensity and adverse events. Secondary clinical outcomes included pain remission rate, trigeminal 
postherpetic neuralgia (TPHN) incidence, rescue analgesic dose, sleep quality, and quality of life (QoL).
Results: Eight studies with 788 participants were included for final analysis. PRF group exhibited lower pain scores (week 1: MD 
−2.10, 95% CI −3.28 to −0.93, P=0.0005; week 4: MD −1.56, 95% CI −2.60 to −0.51, P=0.003; week 12: MD −1.52, 95% CI −2.68 to 
−0.35, P=0.01), lower risk of TPHN incidence (RR 0.22, 95% CI 0.06 to 0.81, P=0.02) and better sleep quality (week 4: MD −2.52, 
95% CI −3.28 to −1.77, P<0.01; week 12: MD −2.25, 95% CI −2.90 to −1.60, P<0.01) than control group. Besides, pain remission rate 
(RR 1.08, 95% CI 0.93 to 1.26, P=0.31) and adverse events (RR 0.95, 95% CI 0.71 to 1.27, P=0.74) were comparable in both groups.
Conclusion: PRF is an effective and safe treatment and it yields better effects in pain relief, improvement of sleep quality, and 
prevention of developing TPHN. Although PRF provides a comparable pain remission rate with the control, it is still a preferred and 
alternative treatment for relieving zoster-related facial pain.
Keywords: herpes zoster, trigeminal nerve, neuropathic pain, neuromodulation

Introduction
Herpes zoster (HZ) is a cutaneous disease secondary to HZ virus infection in spinal nerves and cranial nerves, 
characterized by vesicular rashes with burning, tingling or stabbing pain along the affected innervated area.1,2 The 
reported annual morbidity of HZ ranges from 3.9 to 42/100,000 person-years and the incidence is even higher in elderly 
patients because of the decreased immunity.3,4 As HZ virus invades gasserian ganglion (GG) or trigeminal nerve, the 
reactivation and replication of the virus would cause neuronal edema and necrosis of the infected ganglion and nerve, 
leading to zoster-related trigeminal neuralgia (TN),5,6 which accounts for approximately 15%-20% HZ patients.7 

Nowadays it is also a challenging and intractable neuropathic pain, which is lack of completely effective treatment. In 
addition, previous studies indicated that zoster-related trigeminal pain was more refractory than herpetic neuralgia in 
areas from the cervical to lumbosacral level.8,9 This chronic and severe facial pain caused by HZ infection has led to 
a great social burden and a poor patients’ quality of life (QoL).10 Therefore, pain physicians should explore an effective 
method to relieve the severe neuropathic pain and prevent the complication of trigeminal postherpetic neuralgia (TPHN).
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P=0.002, I2=99%, Figure 3). Because a high heterogeneity was detected, we carried out a sensitivity analysis with each 
study removed. The result yielded the pooled effect was robust and the source of heterogeneity did not be explored.

Pain Reduction at Different Time Points of Follow-Up
The subgroup analysis of 1–3 days23,24,27,28 after intervention showed that both PRF and control group had a similar 
effect in relieving pain intensity (day 1–3: MD −1.91, 95% CI −4.10 to 0.28, P=0.09, I2=99%, Figure 4). However, 

Figure 2 Risk of bias of the included studies.

Figure 3 Comparison of PRF and control treatment: overall pain reduction at end of follow-up.
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Sleep Quality
Sun et al26 and Yuan et al29 examined sleep quality by using PSQI and the pooled effect showed that PRF group had 
a better sleep quality when compared with control group at 4 weeks and 12 weeks after intervention (week 4: MD −2.52, 
95% CI −3.28 to −1.77, P<0.01, I2=0%; week 12: MD −2.25, 95% CI −2.90 to −1.60, P<0.01, I2=0%, Figure 10). The 
sensitivity analysis was unable to perform because only two trials were included.

Sf-36
Wan et al27 and Zhu et al30 reported SF-36 changes from 1 week to 6 months and 1 week to 4 weeks after intervention 
respectively. All domains of SF-36 in the two trials indicated that PRF could improve QoL in patients with zoster-related 
TN when compared with control group (all P<0.01).

Figure 8 Comparison of PRF and control treatment: pain remission rate.

Figure 9 Comparison of PRF and control treatment: TPHN incidence.

Figure 10 Comparison of PRF and control treatment: sleep quality.
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Effective Treatment of Postherpetic
Neuralgia at the First Branch of the
Trigeminal Nerve by High-Voltage
Pulsed Radiofrequency
Hongxi Li, Yuanyuan Ding, Yongqiang Zhu, Zhenkai Han and Peng Yao*

Department of Pain Management, Shengjing Hospital of China Medical University, Shenyang, China

Background: Postherpetic neuralgia (PHN) is one of the most common and serious

complications of herpes zoster. PHN of the first branch of the trigeminal nerve is painful

and difficult to treat, as no definitive effective treatment is available. The aim of this

retrospective study was to observe the efficacy and safety of treatment of PHN of the

first branch of the trigeminal nerve with high-voltage pulsed radiofrequency (PRF) of the

supraorbital nerve.

Methods: Fifty-two patients diagnosed with the PHN of the first branch of the trigeminal

nerve at the Department of Pain Management, Shengjing Hospital, China Medical

University, between April 2017 and October 2020 were selected. The PRF treatment of

the supraorbital nerve was used. The patients were divided into two groups according to

the treatment received: group C, conventional PRF group; and group H, high-voltage

PRF group. The basic conditions, pain scores, and SF-36 scores of patients before

treatment were recorded. Also, intraoperative and postoperative adverse events, visual

analog scale (VAS) scores, 36-Item Short Form Health Survey (SF-36) scores at 1 week,

1 month, 3 months, and 6 months of follow-up were recorded. Furthermore, treatment

efficiency was followed up at 6 months after treatment.

Results: The VAS scores of patients in both groups were significantly lower at all time

points after treatment compared with presurgery. VAS scores in group H were lower than

those in group C 1, 3, and 6 months after treatment. SF36 scores of patients in group

H were better than those in group C 1, 3, and 6 months after treatment. The treatment

efficiency at 6 months after treatment was higher in group H than in group C. No serious

adverse events occurred in both groups.

Conclusion: The efficacy of the high-voltage PRF of the supraorbital nerve in treating

the PHN of the first branch of the trigeminal nerve was superior to that of conventional

PRF. It was a safe and effective treatment method.

Keywords: postherpetic neuralgia, pulsed radiofrequency, pulsed radiofrequency parameters, ophthalmic branch

of the trigeminal nerve, neuropathic pain
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• Abstract

• Objective: The aim of this study was to investigate the application of cryosurgery with
certain modifications as a treatment modality for patients diagnosed with trigeminal
neuralgia refractory to pharmacologic treatments.

• Study design: Forty-nine patients diagnosed with trigeminal neuralgia were treated with
cryosurgery, involving the infraorbital nerve (13), inferior alveolar nerve (18), mental nerve 
(17), and supraorbital nerve (1), with closed, curved type of cryoprobe with nitrous oxide, 
at a temperature of -98°C, and pressure 70 kg/cm2 or 100 psi.

• Results: Pain-free interval was observed to be less than 18 months in 4.08% patients, 36 to 
40 months in 48.97% patients, 48 to 52 months in 32.65% patients, and greater than 52 
months in 14.28% patients. All the patients experienced loss of fine and crude sensations for 
a period of 6 to 24 months.

• Conclusions: Cryotherapy could be a safe and economic modality that can be repeated, if 
required.


